)R

Watershed Sanitary
Survey

Final

Modesto Irrigation District and
Stanislaus Regional Water Authority

September 30, 2020




Watershed Sanitary Survey I_)?
Modesto Irrigation District and Stanislaus Regional Water Authority

Contents

5 o N3 () 11741 TSRS viii
Watershed Sanitary Survey EXECULIVE SUMIMATY .......ooiiiiieriieiieie e siesteie et eeestee e eseeaesaesseesseeseenseensesnsenseens xiii
BaCKEIOUNG. .....c..viiiiiiiiiieceee ettt ettt ettt e st e et e e saae e bt e e saeessbeessseesaeenseeeasaeeseeensseensaeensaeensnennses xiii
WaLeT SUPPLY SYSTEIMIS ..cuvvieiiieeiieeeiiieeie ettt ettt e sttt e saeesteeesaaeestbeessseesseessseesseenseeensseenseeensseenssesnsseesnennses xiii
UPSrEam WatCrSIEAS ......couieiieiiieiieiece ettt ettt e e e e s eaesaee st enseenseenseeseesseenseenseensennnes Xiv
[...]
Appendix N. SRWA/MID 2020 Watershed Sanitary Survey - DDW Report Comments and Responses................. N-1

September 30, 2020 vii



Watershed Sanitary Survey

Modesto Irrigation District and Stanislaus Regional Water Authority

List of Acronyms

AB

ACS
ACU
AMWA
ASDWA
AWWA
BLM
BMP
BSSP
BTEX
CaCOs3
CAF
CAL FIRE

CALOES
CAP
CCL
CCR
CDFG
CDFW

CDPH
CDPR
CEDCSU
CEQA
CFU
CHP
CSAP

viii September 30, 2020

Assembly Bill

American Community Survey

Apparent Color units

Association of Metropolitan Water Agencies
Association of Drinking Water Administrators
American Water Works Association

Bureau of Land Management

Best Management Practice

Bacteriological sample siting plan

Benzene, Toluene, Ethylbenzene, and Xylene
Calcium carbonate

Confined animal facility

California Department of Forestry and Fire Protection (formerly
known as CDF)

California Office of Emergency Services
Cryptosporidium Action Plan
Contaminant Candidate List

California Code of Regulations
California Department of Fish and Game

California Department of Fish and Wildlife (formerly known as
CDFQG)

California Department of Public Health

California Department of Parks and Recreation
Center for Economic Development, Cal State Chico
California Environmental Quality Act

Colony forming units

California Highway Patrol

California Science Advisory Panel



CTR
CVRWQCB
DBP
D/DBP
DHS
District
DDW

DLR

DO
DOF-DRU
DPRA
DWR

E. coli
EPTDS
GAC

GCSD

gpd

GPM

HAA
HHWP
HPC
IESWTR
ICR

IDSE

JPA

L

LAMPS
LRAA
LTIESWTR
LT2ESWTR

Watershed Sanitary Survey I_)?
Modesto Irrigation District and Stanislaus Regional Water Authority

California Toxics Rule

Central Valley Regional Water Quality Control Board
Disinfection By-Products

Disinfectants/Disinfection By-Products

Department of Health Services

Modesto Irrigation District

Division of Drinking Water (SWRCB)

Detection limit for reporting

Dissolved oxygen

California Department of Finance, Demographic Research Unit
Don Pedro Recreation Agency

California Department of Water Resources
Escherichia coli

Entry points to the distribution system

Granular activated carbon

Groveland Community Services District

Gallons per day

Gallons per minute

Haloacetic acid

Hetch Hetchy Water and Power

Heterotrophic plate count

Interim Enhanced Surface Water Treatment Rule
Information Collection Rule

Initial Distribution System Evaluation

Joint Powers Authority

Liter

Local agency management programs

Locational running annual average

Long Term 1 Enhanced Surface Water Treatment Rule

Long Term 2 Enhanced Surface Water Treatment Rule

September 30, 2020 ix



Watershed Sanitary Survey
Modesto Irrigation District and Stanislaus Regional Water Authority

LTO Licensed timber operator

LUST Leaking underground storage tank

MCL Maximum contaminant level

MCLG Maximum contaminant level goal

MG Million gallon

MGD Million gallons per day

mg/L Milligrams per liter

MID Modesto Irrigation District

mL Milliliter

MPN Most probable number

MS4 Municipal Separate Storm Sewer System
MTBE Methyl tert-Butyl Ether

MTF Multiple tube fermentation

MRDL Maximum residual disinfectant levels
MRWTP Modesto Regional Water Treatment Plant
NAWC National Association of Water Companies
NL Notification level

NOM Natural organic matter

NPDES National Pollutant Discharge Elimination System
NPS National Park Service

NRA National Recreation Area

NRCS Natural Resources Conservation Service
NTU Nephelometric turbidity units

OHV Off-Highway Vehicle

OWTS On site wastewater treatment systems
PG&E Pacific Gas and Electric

pMCL Primary maximum contaminant level
PSC Potential source of contamination

psi Pounds per square inch

PWS Public Water System

x September 30, 2020



Watershed Sanitary Survey I_)?
Modesto Irrigation District and Stanislaus Regional Water Authority

RAA Running annual average

RPF Registered professional forester

RV Recreational vehicle

RWQCB Regional Water Quality Control Board
SDWA Safe Drinking Water Act

SFPUC San Francisco Public Utilities Commission
SMARA Surface Mining and Reclamation Act
sMCL Secondary maximum contaminant level
SSO Sanitary sewer overflow

SRWA Stanislaus Regional Water Authority
SWRCB State Water Resources Control Board
SWTR Surface Water Treatment Rule

TCOC Tuolumne County Ordinance Code

TDS Total dissolved solids

THMs Trihalomethanes

THP Timber Harvest Plan/Permit

THMFP Trihalomethane formation potential

TID Turlock Irrigation District

TMDL Total maximum daily load

TMF Tailings Management Facility

TOC Total organic carbon

TRPS Terminal Reservoir Pump Station
TTHM Total Trihalomethanes

TUD Tuolumne Utilities District

UCMR Unregulated Contaminant Monitoring Rule
ug/L Micrograms per liter

USBR United States Bureau of Reclamation
USDA United States Department of Agriculture
USFS United States Forest Service

USGS United States Geological Survey

September 30, 2020 xi



Watershed Sanitary Survey
Modesto Irrigation District and Stanislaus Regional Water Authority

UST Underground Storage Tank

USFWS United States Department of the Interior Fish and Wildlife Service
US EPA United States Environmental Protection Agency

uv Ultraviolet

WDR Waste Discharge Requirements

WRF Water Research Foundation

WSS Watershed Sanitary Survey

WTP Water Treatment Plant

WWTP Wastewater Treatment Plant

# Number

xii September 30, 2020



Watershed Sanitary Survey I_)?
Modesto Irrigation District and Stanislaus Regional Water Authority

Watershed Sanitary Survey Executive Summary

This Watershed Sanitary Survey (WSS) of the Modesto Reservoir Watershed and
Lower Tuolumne River Watershed is prepared for the Modesto Irrigation District
(MID) and Stanislaus Regional Water Authority (SRWA). MID is a publicly-owned
utility district that provides drinking water to the City of Modesto as well as irrigation
water and electricity to the Modesto area. SRWA is a joint powers authority (JPA)
which includes the cities of Ceres and Turlock with participation from Turlock
Irrigation District (TID), although TID is not a part of the JPA.

Background

The California Surface Water Treatment Rule (SWTR) requires that all domestic
water suppliers using surface water conduct a WSS of their watersheds, and to update
that survey every five years thereafter. The survey is required to evaluate potential
contaminant sources within the watershed that may impact drinking water quality.

MID completed its initial WSS for the Modesto Reservoir Watershed in June 1996
and its most recent update in 2014. The primary water supply source is the Tuolumne
River, upstream of the La Grange Diversion Dam, which diverts MID’s supply to the
Modesto Reservoir. Water in Modesto Reservoir flows by gravity to the southwest
where the reservoir outlet/plant intake is located.

SRWA is preparing to construct a new surface water treatment plant (WTP) that will
provide supplemental drinking water supply to the cities of Ceres and Turlock. The
sources water for the new SRWA treatment plant is the Tuolumne River with an
intake downstream of the La Grange Diversion Dam near the city of Hughson. Raw
water will be withdrawn from an existing infiltration gallery located four to five feet
below the river bottom and pumped to the new WTP. SWRA is currently in the
process of permitting and building facilities and plan to begin operation in 2022.

The Don Pedro Reservoir is a tributary to both MID and SRWA source water intakes,
while the Modesto Reservoir is only a tributary to the MID intake and the Lower
Tuolumne River downstream of the La Grange Diversion Dam is only a tributary to
the SRWA intake.

Water Supply Systems

In 1994, MID started treating surface water at the Modesto Regional Water Treatment
Plant (MRWTP) and wholesaling it to the City of Modesto. Up until 2015, MID
operated a conventional 36 MGD surface water treatment plant. Between 2010 and
2015, MID expanded capacity by adding a 36 MGD membrane water treatment plant
that operates in parallel for a total of 81 MGD. The primary water supply source is

September 30, 2020 xiii



Watershed Sanitary Survey
Modesto Irrigation District and Stanislaus Regional Water Authority

the Tuolumne River, which is diverted at the La Grange Diversion Dam. The supply
is diverted via MID’s Upper Main Canal to Modesto Reservoir, which is a 27,000
acre-foot man-made reservoir used to store water for irrigation, domestic use and
water used for hydroelectric power generation upstream. Upstream of La Grange
Diversion Dam, the Don Pedro Dam forms the Don Pedro Reservoir, the District's
primary water storage facility. MID jointly owns the Don Pedro Reservoir with
Turlock Irrigation District (TID).

In January 2014, the MRWTP received the rarely achieved Phase IV Presidents
Award recognition from the Partnership for Safe Water. The Partnership program is a
national initiative developed by the US Environmental Protection Agency (US EPA),
the American Water Works Association (AWWA), the Association of Drinking
Water Administrators (ASDWA), Association of Metropolitan Water Agencies
(AMWA), the National Association of Water Companies (NAWC),), and the Water
Research Foundation (WRF). The Partnership program recognizes water suppliers
who strive to provide drinking water quality that surpasses the federal standards,
through treatment plant and distribution system optimization. Phase IV Excellence in
Water Treatment award is the next goal for the MRWTP, which is the highest
possible level of performance that can be achieved through the Partnership program.

The SRWA project is under design and is expected to start operation in 2022. The
project area is located in Stanislaus County, extending from Fox Grove Regional
Park. A raw water pump station will be located on the south bank of the Tuolumne
River and convey raw water from the TID infiltration gallery to a new WTP west of
Aldrich Road. Treated water from the WTP would then be conveyed via pipeline to
the existing water systems for the City of Ceres and City of Turlock.

The WTP would be built in two or more phases. Phase 1 of the WTP would be built
on half of a 48-acre site and provide 15 MGD capacity. Full build out of the WTP is
anticipated to have a capacity of 45 MGD. Although the design is not finished, it is
anticipated that the treatment process would use conventional coagulation,
flocculation, and sedimentation for turbidity and disinfection by-product (DBP)
precursor removal; intermediate ozone for primary disinfection; biologically active
filtration with granular activated carbon (GAC) over sand as the media; free chlorine
for final disinfection; and lime and carbon dioxide addition for finished water
stabilization.

Upstream Watersheds

The primary water supply sources are a 1,000 square mile area, drained by the
Tuolumne River upstream of the La Grange Diversion Dam, the MID Upper Main
Canal, the Modesto Reservoir, and the Lower Tuolumne River Watershed, which
extends from the La Grange Diversion Dam to the river’s confluence with the San
Joaquin River.

xiv September 30, 2020



Watershed Sanitary Survey I_)?
Modesto Irrigation District and Stanislaus Regional Water Authority

For the purposes of this watershed sanitary survey, the watershed is divided into three
parts: (1) the Modesto Reservoir Subwatershed, which includes the lands that drain
directly into Modesto Reservoir and the Upper Main Canal, (2) the Don Pedro
Reservoir Subwatershed, which includes the lands that drain into the Tuolumne River
upstream of Don Pedro Reservoir, and (3) the Lower Tuolumne River watershed,
including lands that drain into the Tuolumne River downstream of the La Grange
Diversion Dam (see Figure 2-1).

The Don Pedro Reservoir Subwatershed, however, does not include the subwatershed
upstream of O'Shaughnessy Dam, which forms Hetch Hetchy Reservoir. A separate
watershed sanitary survey is prepared for the Hetch Hetchy Reservoir Subwatershed
by the San Francisco Public Utilities Commission (SFPUC). The Hetch Hetchy
Reservoir subwatershed and its tributaries do not influence the Don Pedro Reservoir
subwatershed except through water discharged from the O’Shaughnessy Dam. A brief
summary of the Hetch Hetchy Watershed Sanitary Surveys is included in Section 2.2.

Cities make up a very small portion of land use area in the region, with 98 percent of
the land unincorporated. Maintenance of native forests and preservation of rural and
natural watershed characteristics are important in the 1.7 million acres of open land.

The Upper Tuolumne River Watersheds are generally regarded as producing surface
water of excellent quality; the water is suitable for almost any use and contains low
concentrations of contaminants. Runoff generated from the upper reaches of the
watershed is suitable for human consumption except for the risk of pathogens, which
is generally associated with livestock grazing, wildlife, and campers.

Significant Potential Contaminant Sources and Source Water
Quality Recommendations

Significant potential contaminant sources (PSCs) and associated water quality
recommendations for each sub-watershed are described in this section.

Don Pedro Reservoir

The Don Pedro Reservoir watershed study area lies entirely within Tuolumne County.
Significant contaminant sources identified in this sanitary survey update include
recreation, septic tank and leach field systems, sanitary sewer overflows (SSO), mine
runoff, and unauthorized activities.

Recreational activities in Don Pedro Reservoir are managed by Don Pedro Recreation
Agency (DPRA). Recreational activities around Don Pedro Reservoir include fishing,
motored boating, sailing, water skiing, and camping, and the Suntex Marina and
DPRA also operate an annual fireworks display. Altogether recreation activities
attract 340,000 visitors per year to Don Pedro Reservoir.

September 30, 2020 xv



Watershed Sanitary Survey
Modesto Irrigation District and Stanislaus Regional Water Authority

Limited data suggests that bacteria concentrations are less than the objectives of the
Central Valley Regional Water Quality Control Board (CVRWQCB) Basin Plan.
MID and SRWA should maintain coordination with DPRA to receive any monitoring
data performed within the Don Pedro Reservoir. Continued monitoring will help to
better quantify the effects of potential contaminant sources such as recreational
activities and wet weather runoff from active and abandoned mining locations. In
addition to the Don Pedro Reservoir, DPRA reports seasonal data to RWQCB on
bacterial count reports for the DPRA swimming lagoon, which is a separate water
body from the reservoir.

Approximately two-thirds of Tuolumne County residents use septic tank and leach
field systems. It is estimated that about 2 million gallons of sewage are discharged
into the ground per day in the County from approximately 18,000 septic systems. The
presence of shallow depths to bedrock, coarse-textured soils, and restrictive lot sizes
and/or configurations in Tuolumne County may pose a potential threat to surface
waters from septic tank systems. There is generally a lack of information on existing
septic tanks and the extent of impacts from failing systems. Tuolumne County
recognizes the need to identify the locations and severity of potential impacts through
more extensive evaluations in order to effectively address these problems. The State
Water Board adopted the Water Quality Control Policy for Siting, Design, Operation,
and Maintenance of Onsite Wastewater Treatment Systems (OWTS Policy) in 2012
and put it into effect in 2013. The OWTS Policy establishes a statewide, risk-based,
tiered approach for the regulation. Corrective measures for failing septic systems can
be problematic in that each system in need of replacement may require expensive on-
site improvements and/or specially engineered systems.

The long detention time in Don Pedro Reservoir likely allows for die-off of pathogens
before they can make it to the MID and SRWA intakes. MID and SRWA can
consider working with DPRA to maintain updated information on the location and
[...]
e Grazing animals which have access to creeks: Grazing occurs primarily on
private lands. Several hundred acres of grazing land adjacent to Peaslee Creek
had been converted to orchards.

e Dairies, dairy waste land application, and a cattle feedlot: two dairy operations
and one feedlot are located in the watershed. The closest dairy is Sawyer
Dairy, located at Roberts Ferry Bridge, approximately 14 miles upstream from
the SRWA Intake. These facilities are regulated by the WDR and surface
water discharges are prohibited. No indication or reports of surface discharge
were identified for the study period.

September 30, 2020 2-25



Watershed Sanitary Survey
Modesto Irrigation District and Stanislaus Regional Water Authority

224

e Wild animals: Wildlife along the riverbanks and surrounding riparian habitat
are a potential source of Giardia, Cryptosporidium, viruses, and bacteria.

e Spills from traffic accidents on bridges or adjacent roads: Traffic accidents are
projected to increase due to projected population growth.

e Septic systems: Turlock Lake State Recreation Area campground includes
restroom facilities with septic system adjacent to Turlock Lake.

e Fuel additives: tert-butyl alcohol (TBA) was detected with a concentration
above the Notification Level (12 pg/L) in one sample collected at the
infiltration gallery. The likely source of fuel additives is recreational boating
activity in the river, primarily in summer months.

MID 2014 Modesto Reservoir Watershed Sanitary Survey

MID previously prepared a watershed sanitary survey for the Modesto Reservoir and
Don Pedro Reservoir in 2014. The following is a summary of the significant potential
contaminant sources that were identified in the 2014 WSS:

Don Pedro Reservoir

Sanitary sewer overflows: the total volume of wastewater SSOs and total volume
reaching waterways increased significantly from 2009 to 2014.

Recreation: A nearby swimming lagoon without a discharge permit had potential
to release significant quantities of untreated water to a nearby creek

Septic tank and leach field systems: Approximately two thirds of Tuolumne
County residents used septic tank and leach field systems that discharged about 2
million gallons of sewage into the ground per day.

Mine runoff: Storm water runoff from over 100 mines in the watershed may
contain heavy metals, such as mercury, copper, and iron, which could degrade
water quality

Unauthorized activities: Illegal activities such as dumping, camping, off-road use,

marijuana cultivation, or drug manufacture and disposal were potential
contamination sources.

Modesto Reservoir

Recreation: Swimming and boating are allowed in the reservoir and contaminant
concentrations are highest on peak holiday weekends, increasing the potential to
impact water quality.

Wildlife: Canadian goose populations at the reservoir directly impacts water
quality due to the submergence of droppings during reservoir level fluctuations.

Grazing: Grazing in the watershed was identified as a potential contamination
source. Implementation of cattle grazing BMPs and conversion of grazing sites

2-26 September 30, 2020



2.3

Watershed Sanitary Survey I_)?
Modesto Irrigation District and Stanislaus Regional Water Authority

adjacent to the Modesto Reservoir to orchards by 2014 had mitigated some
impacts from grazing.

MID Water System

MID is a publicly-owned utility that provides potable water service to the City of
Modesto, in addition to irrigation water and electricity. MID was originally formed
as an irrigation district in 1887. MID and TID built La Grange Diversion Dam on the
Tuolumne River in 1893, to divert Tuolumne River water for agricultural use. MID
diverts water to the north of the Tuolumne River and TID to the south. MID and TID
constructed the original Don Pedro Reservoir in 1923. It was replaced by the
completion of New Don Pedro Dam and reservoir in 1971, which is now referred to
as the Don Pedro Diversion Dam.

2.3.1  System Facilities

In 1994, MID began operating the MRWTP to treat surface water for potable use by
the City of Modesto. MRWTP began operating as a conventional 45 million gallon
per day (MGD) surface water treatment plant. Between 2010 and 2015, MID
expanded capacity by adding a 36 MGD membrane water treatment plant that
operates in parallel with the conventional plant for a total maximum capacity of 81
MGD. The conventional plant includes primary disinfection by pre-ozonation
followed by coagulation, optional pre-chlorination, flocculation, sedimentation,
gravity filtration, post-chlorination and stabilization. The membrane plant includes
six membrane filtration basins followed by an ozone contactor and membrane
stabilization basin. Primary disinfection at the membrane plant is provided by
chlorine and post-ozonation. Figure 2-7 shows a treatment schematic of the 45
million gallons per day (MGD) conventional plant with pre-ozonation and the 36
MGD membrane plant with post-ozonation.

Finished water is stored in a 5 million gallon (MG) underground treated water
reservoir. From the underground reservoir, it is pumped 14.3 miles to the Terminal
Reservoir Pump Station (TRPS) on the east side of Modesto. Finished water is
wholesaled to the City of Modesto to meet base water demands.

Diversion Emergency Plans

MID has a water quality emergency notification plan for the water treatment plant
and pump station. The plan, which is updated at least annually, outlines the
procedures for notifying the State Water Resources Control Board (SWRCB)
Division of Drinking Water (DDW) and the City of Modesto in the event that the
water supply fails to meet water quality standards and represents an imminent danger
to the health of water users. Contact information includes work, home and cell phone
numbers, as well as the City of Modesto on-call operator cell phone.

September 30, 2020 2-27



Watershed Sanitary Survey
Modesto Irrigation District and Stanislaus Regional Water Authority

MID has developed an emergency disinfection standard operating procedure (SOP)
that delineates actions to be taken in the event of disinfection failure or contamination
problem that would require emergency disinfection at MRWTP. The SOP includes
procedures for several scenarios including loss of ozonation, loss of pre- or post-filter
chlorination, complete loss of chlorination feed, low chlorine residuals in the clear
well, pipeline contamination, and chlorine monitoring at TRPS. There are three ozone
generators at MRWTP supplying ozone for disinfection at the conventional plant and
the membrane plant. The treatment plant is designed so that one generator supplies
ozone to the conventional plant and a second generator supplies ozone to the
membrane plant, with the third generator available as either a back up to the two
online generators or to run concurrently to provide additional ozone to either the
membrane or conventional plant. Ozone residual is continuously monitored in the
process stream at five sampling locations in each ozone contact basin of the
conventional and membrane plants. The treatment plant is manned continuously, and
audible alarms alert the shift operator to loss of an ozone generator or decreases in
ozone residual below target goals. If loss of ozone occurs, the plant may continue to
operate and serve water to the City of Modesto and on-site staff by utilizing the
disinfect concentration — contact time (CT) credit available from free chlorine
residual in the treated water clearwells.

The plant has six pumps that can feed sodium hypochlorite at various application
points in the treatment trains for both conventional and membrane filtration WTPs.
In 2015, MID received permission from the SWRCB to allow for chlorine CT credits
from the two on-site clearwells. Chlorine residual is continuously monitored
downstream of filtration, downstream of the stabilization basins, at the finished water
effluent vault, and at the TRPS. Audible alarms immediately alert the operator if the
chlorine residual falls below target levels. Should the chlorine residual leaving the
plant fall below target levels, operations staff can feed sodium hypochlorite solution
directly into the 60-inch treated water effluent pipeline via a one-inch supply line
from the chemical feed building to the treated water pump station. Chlorine residual
can be maintained with two hypochlorite pumps in service for each treatment train; so
there is redundancy built into the design. Enough sodium hypochlorite is available
on-site to restore chlorine residual in the clearwell or at the TRPS storage tanks if
needed. In the unlikely event that all sodium hypochlorite pumps fail simultaneously,
the treatment plant will be shut down until repairs can be made. In the event of
MRWTP shutdown, the City of Modesto is able to increase the volume of well water
pumped into their distribution system to meet demand. The Emergency Disinfection
SOP identifies the Plant Manager, Operations Supervisor, and Water Quality
Supervisor to be notified in the event of a disinfection failure. Further notifications to
water users and regulatory agencies will be in accordance with MID’s water quality
emergency notification plan.

2-28 September 30, 2020



Modesto Irrigation District and Stanislaus Regional Water Authority

CONVENTIONAL WATER TREATMENT PLANT SCHEMATIC

SEDIMENTATION

BASINS

TOAILIDGE

W

RAPID MIX  FLASH MIX
OVERFLOW ALUM NaooL FLOCULATION
BASIN  OZONE CONTACTORS NaCH POLYMER EASING
) l l
FROM RATE CONTROL
VAULT
(SEE MEMBRANE WTP
SCHEMATIC)
DZONE
.------------------------------------------‘
I SOLIDS
1 THICKENER
1 DISSOLVED BASIN
1 FIT-458 AIR FLOTATION POLYMER
1 TUREIDITY THICKENERS B0
! i
— H X X
I et I STATIC MIXER
\ T
1 AIR
1
1
1
1
: _W_AO_’TO SEURCELAGOONS
1
1 SLUDGE
1 COLLECTION BASIN
A oon on on on oon o ome o e me mm me mm mm me e EE B EE EE EE EE BN BN BN B BN B B B B BN N B B B EE Em B Em Em

MODIFICATION TO EXISTING TREATMENT PROCESS FLOW

Figure 2-7. MRWTP Conventional and Membrane WTP Process Schematic

FILTERS

B

BACKMASH
SURFLY

WASHWATER RECOVERY
BASIN

LEGEND

BWW =Backwash Waste
CW =Conventional Waste
NaQCL =Sodium Hypochlorite
5L =S5torm Drain Lagoon
TW =Treated Water

TCWR  =Treated Conventional Waste Return
A =Pump
= Flow Meter

= Analytical Instrument

Existing Facilities are Screened

Watershed Sanitary Survey

R

T CLEARWELL
(SEE MEMEBRANE WTP
SCHEMATIO)

T

MODIFICATIONSTO
EXISTING INSTRUMENTATION

MOMNITORIM G

SAMFLE POINT |

FIT-W1-00 | 5OLIDE THICKEMER INFLUENT FLOW RATE
FIT-456 AR INFLUEMTFLOW RATE
FIT-458 TCWR FLOW RATE
AlIT-455 TCWR TURBIDIT Y-DAF #1
AlT-458 TCWR TURBIDITY-DAF #2

September 30, 2020 2-29



Watershed Sanitary Survey
Modesto Irrigation District and Stanislaus Regional Water Authority

MEMBRANE WATER TREATMENT PLANT SCHEMATIC

—
—5 1 TEMPERATURE —
—=) BASINS [1r-s30] RESIDUAL MEMBRANE WTP
RAW WATER ALUM —ey 15 PARTICLE 1754767 caLaum STABILIZATION BASIN
HEAD TANK STREAMING MEMBRANE MEMBRANE COUNTPH| 89,10 THIO=LILERTE e PH HLORINE
AND OVERFLOW CURRENT |3 FILTRATION BASIN (#6) FROM ety CHLOAI
—=TO SL - FILTRATE PUMPS BASINS 1-5 OZONE e AIT TREATED WATER !
AIT152 1 AIT-902, UMPS .
z W naoa * T T T T TT SONTACIOR @ 1 CLEARWELL PUMP STATION
RW | ] ]
£ i M N - 1 1 P} {Foi} e I | :O : 1O
(BACKWASH) [\ H H ™W T
BASIN LEVEL BACKWASH L
/' FLASH MIX CONTROL VALVE —] SUPPLY TANK
PUMPS & | 0 I FROM 5 coz
. BASINS 1-55] —D— DZONE
P b4 FROM
5 TANK CONVENTIONAL WTP
D— REFILL PUMP (SEE SCHEMATIC)
CIPw cip
SA  CA  PA NaOCL
pump HOT WATER
CIP NEUTRALIZATION TANK
CHEMICAL SLUDGE
FROM MODESTO TO LAGOON
RESERVOIR
—
FROM
BASINS 1.5 T
| ey | 5—,
LEM 7] RAW WATER
7 FLOWMETERS =
AND RATE
- MEMBRANE BACKWASH MEMERANEWASTE
oH v P 10 EQUALIZATION BASIN | NEUTRALIZED FLOCCULATION
ATURBIDITY CONVENTIONAL CIpw AND SEDIMENTATION INSTRUMENTATION SUMMARY
2 PLANT RATE  \WATER TREATMENT BASINS TURBIDITY
i (SEE SCHEMATIC) MW . - AIT104 | RAWWATER PH
T f 1 7/7/ AIT105 | RAWWATER TURBIDITY
CO2  CAUSTIC ALUM FIT150 RAW WATER FLOW RATE
SoLIDS AIT153 | MEMBRANE INFLUENT STREAMING CURRENT
LAGOONS AIT902 | MEMBRANE FILTRATE TURBIDITY
g AIT903 | MEMBRANE FILTRATE PH
TMWR 1 1
AIT904 | MEMBRANE FILTRATE PARTICLE COUNT

ALUM, - NaOCT FIT-MEX 930 | MEMBRANE FILTRATE FLOW RATE
LEGEND AT547-6 | CONTACTOR SAMPLE POINT 1 - OZONE RESIDUAL

AIT547-7 | CONTACTOR SAMPLE POINT 2- OZONE RESIDUAL
WW = Backwash Waste NC = Neutralization Chemical AIT547-8 | CONTACTOR SAMPLE POINT 3 - OZONE RESIDUAL
CA = Citric Acid ORP = Oxidation Reduction Potential AlT547-9 | CONTACTOR SAMPLE POINT 4 - OZONE RESIDUAL
CIP = Clean-In-Place OZW = Ozonate Water AIT547-10 | CONTACTOR SAMPLE POINT S - OZONE RESIDUAL
CIPW =Cleanin Place Waste PA = Phosphoric Acid AITs48 | OZONATED WATER OXIDATION REDUCTION POTENTIAL
FLT = Membrane Filtrate RW = Raw Water AT STABILIZED WATER PH (MEMBRANE WTP)
Ml = Membrane Influent SA = Sulfuric Acid AIT324 | TREATED WATER CHLORINE RESIDUAL
MW = Membrane Waste SL = Storm Drain Lagoon AIT 307 TREATED WATER PH
NaQCL = Sodium Hypochlorite TMWR = Treated Membrane Waste Return FIT308 | TREATED WATER FLOW RATE
(7 =Pump TW = Treated Water FITW4-00 | MEMBRANE WASTE FLOW RATE
= Flow Meter AITW4-01 | TREATED MEMBRANE WASTE TURBIDITY - FLOC/SED UNIT #1
= Analytical Instrument Existing Facllities are Screened AITW4-02 | TREATED MEMBRANE WASTE TURBIDITY - FLOC/SED UNIT #2
TIT930 | MEMBRANE FILTRATE TEMPERATURE

Figure 2-7 (continued). MRWTP Conventional and Membrane WTP Process Schematic

2-30 September 30, 2020



2.4

Watershed Sanitary Survey I_)?
Modesto Irrigation District and Stanislaus Regional Water Authority

The SWRCB DDW is notified of SSOs or any incident that could pose a threat to
public health by the Regional Water Quality Control Board (RWQCB) or other State
Agency. The Tuolumne County Environmental Health Division and the Stanislaus
County Environmental Resources coordinate various agencies that respond to a spill
of hazardous materials in the watershed. CDFGMID may be notified of hazardous
materials spills or other events that may affect source water quality by the SWRCB,
Tuolumne County Environmental Division, Stanislaus County Environmental
Resources, DPRA, the Stanislaus County Sheriff, or by the Parks and Recreation
Department. Each agency has the MRWTP shift operator’s telephone number. The
shift operator will notify the Plant Manager, Operations Supervisor, Water Quality
Supervisor, and/or Maintenance Supervisor, who will respond as needed.

The City of Modesto also has an emergency notification plan and an emergency
response plan for the municipal water system serving the City of Modesto and the
surrounding area water users. These plans can be used in the unlikely event of an
imminent danger to the health of the water users. Immediate and secondary actions
that must be taken are described for both a system-wide problem and localized or
isolable emergency. The plan includes notices to be issued in the event of
bacteriological and chemical water quality emergencies.

SRWA Water System

The proposed SRWA WTP will be constructed in two or more phases and have an
initial capacity of 15 MGD with potential to expand capacity up to 30 MGD. The
WTP will be located on a 48-acre site, and the initial construction is anticipated to
occupy half of that property.

24.1  System Facilities

SRWA is in the process of designing and constructing a Regional Surface Water
Supply Project (RSWSP) that will draw and treat water from the Tuolumne River,
and distribute treated water to Turlock and Ceres. Major components of this project
include a water treatment plant and finished water transmission pipeline system. A
new raw water pump station and pipeline will also be constructed to supply the
RSWSP and provide supplemental fish flows in the river during the irrigation season.

The raw water pump station will consist of a building and small yard area west of
Geer Road along the south bank of the Tuolumne River. The building will house six
large pumps that draw water from the existing infiltration gallery, which consists of
screened collection pipes under the river bed, and send it through a pipeline to both
the water treatment plant and the nearby Ceres Main Canal. In addition to the pumps,
the building and yard will house equipment needed to maintain, operate, and control
the pump station’s mechanical, electrical, and instrumentation systems. Stormwater
from the site will be percolated into riverbank soils.

September 30, 2020 2-31



Watershed Sanitary Survey
Modesto Irrigation District and Stanislaus Regional Water Authority

TID constructed the infiltration gallery with the intention of providing a diversion
point to supply the Ceres Main Canal and to supply a future raw drinking water
supply. The infiltration gallery is located adjacent to Fox Grove County Park, on the
south side of the river, and between the towns of Waterford and Hughson, California.
Water will be pumped from the infiltration gallery to the planned water treatment
plant. Water pumped from the infiltration gallery will also replace a portion of the
irrigation demands for the TID Ceres Main Canal to provide increased instream flows
during summer months.

Although the design is not finished, it is anticipated that the treatment process will
use conventional coagulation, flocculation, and sedimentation for turbidity and
disinfection by-product (DBP) precursor removal; intermediate ozone for primary
disinfection; biologically active filtration with GAC and sand as the media; free
chlorine for final disinfection; and lime and carbon dioxide addition for finished
water stabilization. A process schematic for the proposed plant is shown in Figure
2-8 and Figure 2-9.

The water treatment plant will be located on a parcel of land east of Geer Road. It will
include several buildings and concrete process structures and open basins. There will
also be outdoor pump stations. Several process structures will be partly or mostly
buried. Buildings will provide spaces for plant operation, offices, maintenance rooms,
parts storage, and equipment housing. Paved roadways will allow vehicle traffic to all
structures. The plant will have a complete infrastructure system of electrical, water,
storm drain, sewer, fire protection, chemical, process residuals, security, and
communication systems. All stormwater runoff will be collected in an on-site
retention basin for percolation into the existing soils or redirection to the Ceres Main
Canal. The plant structures and facilities will be surrounded by a re-planted orchard
and screening landscaping when completed.

24.2 Emergency Plans

Because the RSWSP facilities will not be completed for several years (projected 2022
operation), there has been no work conducted to date associated with emergency
planning. A water quality emergency response plan, including customer notification,
will be developed prior to plant start-up.

2-32 September 30, 2020



NaMnO; SPARE

RAWWATER
FROM PUMP STATION
Q=150MGD STATIC MIXER
A T
L’#
RECYCLE
RETURN
q=T5MED
(o9
T -
FROM OZONE i TR
i o
q=1624MGD
POLYMER
LEGEND:
‘Xx
_ ANALYZER

M| FLOWMETER
Cl;, TOTAL CHLORINE RESIDUAL ANALYZER
TU  TURBIDIMETER
PC  PARTICLE COUNTER
pH  pHTEMPERATURE METER
0, OZONE RESIDUALANALYZER
= PROCESS FLOW RATE
ORP OXIDATION REDUCTION POTENTIAL

Watershed Sanitary Survey
Modesto Irrigation District and Stanislaus Regional Water Authority

Q=091 MGD

COAGULANT ANIONIC POLYMER
s ~ OPTIONAL
L LAMELLA PLATE SETTLERS
] 00 Y N 2 \
~1MIN CONTACT TIME { SR
Q=165 MGD i
FLASH MIXER / Q= 16.24MGD
LIME
SLUDGE TO
CATPOLY . omae
THICKENER
FLOCCULATION AND Q=028 MGD
SEDIMENTATION
(TYPICAL OF 2)
/ INDIVIDUAL FILTER EFFLUENT
COMBINED FILTER EFFLUENT
{ NagQ
GAC /
P Al LIME ADDITION
SAND QECiTr K1) Bt
T, sueRw co, e
[ M o = =
Q= 150MGD
FILTERS {TU) Clar{pH}
(TYPICAL OF 4) - .
"W
BW " nE
— Vi CGHLORINE CONTACT e
Ml S (TYPICAL OF 2) MECHANICAL
T . FIWTO MIXER
RECYCLE EQ
e e CLEARWELL
BWTOBWSOUDS ~ G=034MGD
HANDLING BASIN (TYPICAL OF 2)

Figure 2-8. SRWA Proposed Plant Process Schematic (1 of 2)

R

OZONE CONTACTOR
(TYPICAL OF 2)

NaGH ADDITION
HiPO,

NaOC|

——m

H,PO,

NaOC|

] Y

!
i
Al
i % -
STATIC MIXER FILTRATION
(LOW HEADLOSS)
CALCIUM
THIOSULFATE
- (CLipH)(TU

|

al — = TOCERES

IIT

— 1Gly{pH) (TY)
e

L #=  TO TURLOCK

—_— Ll

£]

FINISHED
WATER PUMP
STATIONS

September 30, 2020 2-33



Watershed Sanitary Survey
Modesto Irrigation District and Stanislaus Regional Water Authority

POLYMER
FILTER
TO WASTE
Q=034 MGD
\j [ L DECANT ;
e Q=087MGD .
Q=051MGD
MECHANICAL  mackwasH SoLIDS
HANDLING BASIN
RETURN FLOWTO RAW
SLUDGE S—— DECANT Y = | = WATER PIPELINE PRIOR TO
Q =0.03MGD | ERIR 00 FIFE DIAMETERSCH Q=028 MGD Q=15MGD i ; FLASH MIX
T " i Q=032 MGD Q=15MGD
RECYCLE EQ BASIN
. J
. GRAVITY THICKENERS
SLUDGE FROM v
SEDIMENTATION — = DEGANT -
Q=029MGD k p
SOLIDS DRYING
BEDS
POLYMER/THICKENING AID
(OPTIONAL)
SOLIDS TO
LANDFILL
POLYMER/THICKENING AID|
(OPTIONAL}
LEGEND:
XX
| ANALYZER

1
M FLOWMETER

Cl; TOTAL CHLORINE RESIDUAL ANALYZER
TU TURBIDIMETER

pH  pH/TEMPERATURE METER

©C. OZONE RESIDUALANALYZER

Q= PROCESS FLOW RATE

Figure 2-9: SRWA Proposed Plant Process Schematic (2 of 2)

2-34 September 30, 2020



Watershed Sanitary Survey I_)?
Modesto Irrigation District and Stanislaus Regional Water Authority

3 Potential Contaminant Sources

For each potential contaminant, the anticipated watershed source is identified, the
related water quality concerns are identified, and the regulation and management of
the potentially contaminating activity is described. The watershed management
recommendations regarding these potential contaminant sources are summarized in
Section 5.

The Don Pedro Reservoir watershed study area lies entirely within Tuolumne County.
Information for many types of potential contaminating activities within the watershed
is often presented for the entire county. Where information is available to limit the
data to the Don Pedro Reservoir watershed study area, this qualifying information is
noted.

The Modesto Reservoir and Upper Main Canal watersheds and the Lower Tuolumne
River watershed lie within Stanislaus County. Because of the small size of the
watersheds and the limited range of activities in the watersheds, data specific to the
watershed were gathered. The federal and state laws protecting water quality from
point and nonpoint sources are described in detail in Section 3.17.

3.1 Wastewater

Wastewater discharges are a primary concern to downstream drinking water intakes
because of the types of contaminants in the effluent. Wastewater discharges are
considered a “point source” discharge and are managed accordingly by the Central
Valley Regional Water Quality Control Board (CVRWQCB) through their issuance
of National Pollutant Discharge Elimination System (NPDES) permits and Waste
Discharge Requirements (WDR). Following receipt of a report of waste discharge,
the CVRWQCB issues waste discharge requirements that prescribe how the discharge
is to be managed. This process is described in Section 3.17. Under NPDES
regulations, permitted municipalities can discharge treated wastewater effluent into
source waters.

3.11 Potential Contaminant Sources

Don Pedro Reservoir

This section summarizes information on various wastewater treatment plants within
the watershed and also the entire county. NPDES and WDR permit information is
summarized, if available.

September 30, 2020 3-1



Watershed Sanitary Survey
Modesto Irrigation District and Stanislaus Regional Water Authority

Blue Oaks, Fleming Meadows and Moccasin Point Wastewater Treatment Plants

The Blue Oak, Fleming Meadows and Moccasin Point WWTPs are located on the
southeastern border of Don Pedro Reservoir, where the majority of recreation
associated with the reservoir occurs. Treatment at the three plants is similar.
Wastewater is pumped to an aeration/sedimentation pond for treatment. When in
operation, the sedimentation pond effluent is siphoned to the evaporation pond.
Effluent from the evaporation pond is sprayed onto adjacent drainage land. Any
effluent that does not percolate into the soil is channeled back into the pond for